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L-4009 Esch/Alzette

Certificate NrX 3496043

Delvery note number 3496043 from 20 April 2017

Our reference . 1700024571
Your reference - 25174
06.03.2017

Plesa Anahuac Y Cias, S A de CV.

Plesa Anahuac Y Cias, S.A. de C.V.
Av. Valle de las Alamedas 66-C
54940 COL. S. FRANCISCO CHILPAN, TULTI

MEXICO
ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
HOT ROLLED CARBON STEEL WIDE FLANGE BEAMS
Manufacturer's test certificate acc. to ASTMA S
Ord.item Product Length Weight Heat nr Welight Bund. Bars
000003 W27X 10X 84 40 1,524 kg
12.192 mm 42600 1,524 kg
Heat nr Heat analysis (%)
(o Mn P s Si W Cu Ni Cr v Nb Mo T2 CEV_Sn__ NbsV
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 D,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
426CC 0,07 1,23 0,025 0,020 0,17 0,010 0,33 0,15 0,10 0,054 0,001 0,030 6,001 0.34 0,02 G,055
Heat nr Tensile test
PSI PST 200 mm
Y8 0TS E1. (%) ¥Y/U
Min 50.000 £5.000 18,00
Max £5.000 0,85
42600 6€3.075 75.11C 26,84 0,84
42600 £4.670 76.125 23,27 o0.8%

Material melted and manufactured in LUXEMBOURG

Cuslomer ref
000003 - SIHOMARA SER

Klecker Roberto
Porteur de signature speciale
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